
   6.0 Utilities Plan 
 

Valiano Specific Plan 6-1 April 2015 

6.0 UTILITIES PLAN 

6.1 OVERVIEW OF UTILITIES PLAN 

This section of the Valiano Specific Plan addresses the utility systems required to serve the Plan area. 

Each component of the utility system is designed to ensure adequate infrastructure capacity to serve 

demand from all land uses at buildout of the Valiano Specific Plan. The following Plan area utilities are 

discussed in detail below: water, wastewater, stormwater drainage and detention, electricity and 

natural gas. Table 6-1 identifies the utility providers for the Plan area.   

Table 6-1. Utility Providers 

Utility Provider 

Water Rincon del Diablo Municipal Water District 
[...]
 

 

 
Source: Atkins 

Valiano Specific Plan                            Figure 6‐1 

County of San Diego                Potable Water Concept 
                              
 
 
 
 



   6.0 Utilities Plan 
 

Valiano Specific Plan 6-4 April 2015 

6.3 RECYCLED WATER SUPPLY 

The primary source of recycled water for the project will be the on-site wastewater treatment and water 

reclamation facility (WTWRF) (assumed County owned and operated) located at the southeast corner of 

the development. The WTWRF will produce recycled water meeting California Title 22 water standards 

and provide a recycled water supply for on-site irrigation demands. At build-out, the WTWRF is 

estimated to produce 72,000 gallons per day (gpd) or 50 gallons per minute (gpm) average daily flow. 

 

Parks, open space, parkways and private landscaping within the Plan Area would be irrigated with 

recycled water. Typical irrigation demands throughout the county range from 2.0 to 3.5 acre-feet per 

year (AFY) per irrigated acre. The project will develop sufficient on-site irrigation demands to dispose of 

all effluent generated from the project on an average annual basis. In essence, similar to Harmony Grove 

Village, the onsite irrigation will serve as a “spray field” for effluent disposal. In concept, approximately 

72,000 gpd of irrigation is required. Assuming an average of 3.0 acre-feet per acre per year (2,700 gpd 

per acre), this equates to about 27 acres of area to be permanently irrigated, which can be developed on 

site. All preliminary assumptions on yearly irrigation demands for HOA-maintained slopes and common 

areas will be finalized during future submittals of final landscape construction drawings and must 

comply with Sections 86.712 (Maximum Applied Water Allowance) and 86.713 (Estimated Total Water 

Use) of the County’s Water Conservation in Landscaping Ordinance. 

 

The proposed recycled water system will originate at the new WTWRF, which will require a dedicated 

recycled water pump station to serve the distribution system and wet weather storage site. Given the 

relatively small size of booster pump station, no significant storage is recommended on-site at the 

WTWRF, since storage will exist in the District’s system in the form of the converted existing potable 

reservoir R-1A (3.1 MG) to recycled water as part of the Harmony Grove Village development. The 

proposed recycled water pump station would be sized for the maximum day demands and designed to 

operate in conjunction with the Harmony Grove WRP recycled water pump station. The estimated 

capacity for the recycled water pump station is about 150 gpm. 

 

The project also includes 6.4 MG of recycled water storage as part of the design of the Valiano WTWRF 

to satisfy the permit requirements of the San Diego Water Quality Control Board. This study assumes 

this storage is primarily dedicated to the WTWRF operations during wet weather events. Surplus 

recycled water generated by the WTWRF during winter months could be stored in the wet weather 

storage facility for future use by the project. This study recommends that the District coordinate this 

operation as part of its agreement with the County. Recycled water storage in the wet weather storage  

  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source: Atkins 

Valiano Specific Plan                                Figure 6‐2 

County of San Diego                                       Reclaimed Water 
 
 



   6.0 Utilities Plan 
 

Valiano Specific Plan 6-6 April 2015 

site will likely need to be retreated or filtered at the WTWRF and this would be properly designed into 

the WTWRF. 

 

Figure 6-2 presents the proposed recycled water system to serve the proposed irrigated areas and to 

achieve the minimum 27 acres of irrigated area. 

 

6.4 WASTEWATER 

The existing parcels within this Specific Plan Area either have no dwelling units, or are served by existing 

septic systems. The proposed development will generally be served by a system of public sewer mains 

and a public treatment facility to be located at the southeasterly corner of the project. Figure 6-3 shows 

the proposed wastewater infrastructure for the Plan area. Peak onsite wastewater flows at full buildout 

of the Plan area will be approximately 286,380 gallons per day (gpd) or 200 gallons per minute (gpm) 

under peak hour weather condition.   

 

Six scenarios are under consideration for wastewater treatment and disposal for the project site. They 

are:  

 Onsite Water treatment and water reclamation facility (WTWRF) owned and operated by the 

County 

 A re-rated Harmony Grove Water Reclamation Plan (HGWRP) based on actual lower flows and 

wastewater loading from the proposed Harmony Grove development resulting in excess 

wastewater treatment plant capacity 

 Out-of-service agreement between the County and Escondido for sewer treatment and disposal 

 Acquisition of excess sewer capacity by the County from the City of San Diego in the Escondido 

sewer treatment plant 

 Annexation to Vallecitos Water District for sewer service only 

 Activation of Rincon MWD latent powers for sewer service and development of new sewer 

system 

 

A new County WTWRF is the preferred sewer option, although depending on regulatory and institutional 

changes other sewer options could be implemented. Each of these options is explained in further detail, 

below. 

 

 

 

 



   6.0 Utilities Plan 
 

Valiano Specific Plan 6-7 April 2015 

6.4.1 Onsite WTWRF Facility  

A proposed new WTWRF would be located on a 0.4 acre site adjacent to a proposed park site, with a 

common access driveway at the south end of the park site off Country Club Lane in Neighborhood 5. A 

proposed storm water detention basin is located to the west, and an existing equestrian area is 

immediately to the south. The facility would use Aero-mod processing and would be owned and 

operated by the County of San Diego. Wastewater quality assumptions for development of the 72,000 

gpd Aero-Mod WTWRF are based on the wastewater loading rates developed in the Harmony Grove 

Design Report. Based on the County’s comments and review, a similar preliminary design effort would 

be undertaken for the new WTWRF as part of the design and engineering phase. Wet weather storage 

would be constructed to meet the Regional Water Quality Control Board’s requirement for 

approximately 90 days of recycled water storage. Therefore, a total of approximately 6.4 million gallons 

(MG) of storage must be provided. Given the WTWRF site constraints, a wet-weather storage site has 

been identified on the tentative map, about 1,500 feet to the northwest. An earthen storage basin has 

been assumed, and its final size would be determined during pre-design of the WTWRF. 

 

  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source: Atkins 

Valiano Specific Plan                                Figure 6‐3 

County of San Diego                        Proposed On‐Site Sewer System 
 
 



   6.0 Utilities Plan 
 

Valiano Specific Plan 6-9 April 2015 

The County as part of the HGWRP design has developed specific design criteria and standards for an 

“Aero-Mod” WTWRF, a plant process design that is currently being used in the Rancho Santa Fe 

Community Facilities District. “Aero-Mod” is a company based in Kansas that offers a packaged 

wastewater treatment plant approach based on the extensive use of “common-wall” construction 

between basins, performing a version of the extended aeration wastewater treatment process. 

Extended aeration is an approach to the activated sludge process that relies upon treating the 

wastewater for an extended period of time (approximately 24-hours on average). Based on the loading 

and design criteria used in the HGWRP plant design, a smaller version could be constructed to serve the 

Valiano development. This treatment approach has already gained County approval in the case of the 

HGWRP. Figure 6-4 includes a preliminary site lay-out of all required components of an Aero-Mod plant, 

within the dedicated Plant site of approximately 0.4 acres. A summary of major plant components 

include:  

 Headworks providing fine screening of the influent wastewater. 

 

 Equalization basin to balance out variations in flow by storing a portion of the peak flows 

received for treatment in the plant during low-flow periods. 

 

 Aeration basins and anoxic basins performing the activated sludge process along with biological 

nitrogen removal. 

 

 Clarifier basins to settle most of the solids out of the wastewater to yield a clarified flow that 

goes to filters for further turbidity removal. 

 
  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source: Atkins 

Valiano Specific Plan                                Figure 6‐4 

County of San Diego                        Proposed WTWRF Layout 
 
 



   6.0 Utilities Plan 
 

Valiano Specific Plan 6-11 April 2015 

 Filters for further removal of turbidity to produce reclaimed water meeting Title 22 standards 

for effluent clarity. “Tetra” filters, similar to those found in a drinking water treatment plant 

would be used at the Valiano WRP. 

 

 Chlorine contact basins for disinfection of the reclaimed water by chlorine solution. 

 

 Residual solids processing. The Aero-Mod process typically includes digester basins for further 

reduction of the settled solids produced by the treatment process. The current design includes 

handling all solids on site, however, at a plant as small as the Valiano WTWRF it may be more 

efficient to thicken the solids and transfer them to the HG WRP for further processing, based on 

the County’s determination of any available processing capacity 

 

 An operations/laboratory building providing space for employees to store their personal items, 

restrooms and showers for employees, some desk space and a small laboratory for use in 

operational control of the plant, although given the proximity to the HG WRP, the requirements 

for this building may be minimal. 

 

The architectural design for the WTWRF would be consistent with the rest of the Proposed Project (a 

small-scale compound reflecting a rural ranch style).  The WTWRF buildings, including the control room, 

would be one-story and no higher than 20 feet.  Specific design measures will be required as conditions 

of the Wastewater Treatment and Water Reclamation Facility (WTWRF) Major Use Permit approval to 

ensure that park users will not be affected by odors caused by WTWRF operations.  Parking for the 

WTWRF shall not be shared with the public park parking. Under the three off-site sewer options, the on-

site housing development would remain the same with the proposed five neighborhoods containing 326 

residential units. The onsite Water Treatment and Water Reclamation Facility (WTWRF), approximately 

0.4 acre in size, would not be constructed and the site would be used as part of the proposed equestrian 

center, similar to the previous use. The pump station facilities may also be constructed on the WTWRF 

site; however the pump station would occupy a smaller footprint.  The wet weather storage area, 

approximately 1.6 acres in size, located in the northern portion of Neighborhood 5, would not be 

constructed under the connection to VWD facilities off-site sewer option. This area would remain 

undeveloped and placed in an HOA landscape easement.  The other two off-site options would utilize 

the proposed wet weather storage area for water storage.  

 



   6.0 Utilities Plan 
 

Valiano Specific Plan 6-12 April 2015 

6.4.2 Expanded Harmony Grove Water Reclamation Plant (HGWRP) and 

Service Option  

This section describes the merits of potentially expanding capacity of the County’s Harmony Grove 

sewer service area to include the project. Recognizing that is practically impossible to physically expand 

the HGWRP and influent sewer lift station since they are in construction, there may be opportunities in 

the future, should average sewer generation rates and assumed wastewater loading be lower than 

anticipated, that  minor modification could be undertaken by the County to re-evaluate treatment 

process components and re-rate these hydraulically and/or loading wise through an amended permit 

with the Regional Board for the  the HGWRP. 

 

Conveyance to HGWRP 

 

This option assumes the on-site sewer collection system would be constructed and maintained by the 

County, but instead of treating the wastewater at a new on-site WTWRF, the sewage will be pumped 

directly to the headworks of the HGWRP, currently under construction. This alternative is depicted in 

Figure 6-5. Approximately 4,500 linear feet of 6-inch force main will be required to convey the sewage 

to the HGWRP. The force main would be located in existing or proposed County streets, namely Country 

Club Lane. The Harmony Grove Village development is constructing improvements to Country Club Lane, 

including sections within Valiano. A new sewer lift station would be located at the on-site WTWRF site, 

referenced as Lift Station 4 and would be operated and maintained by the County. The lift station will 

have back-up emergency generator for power failures, have site security, and SCADA system. 

 

Modification to HGWRP 

 

The HGWRP is currently under construction as a 180,000 gallon per day (gpd) “Aero-Mod” wastewater 

treatment and water reclamation plant (WRP) that will be owned and operated by the County and only 

serve the Harmony Grove Village wastewater flows. The best opportunity for sewer service to HGWRP 

would depend largely on the County experiencing lower flows and reduce wastewater loading during 

the operation of the Aero-Mod plant, and would re-evaluate the process criteria and capacity to allow 

more flow to be accepted. In the future, the County, as owners and operators of the plant, could 

therefore re-analyze increasing connections to the plant. A summary of the possible conditions or 

changes which may allow more sewer connections include: 

 

 Average sewer flows are 20-30 percent lower than the design flow of 215 gpd/EDU. 

 Reduced peaking on the sewer system that allow for more equalization capacity. 



   6.0 Utilities Plan 
 

Valiano Specific Plan 6-13 April 2015 

 Reduced sewer loading due to lower people per dwelling unit. 

 Revisions to plant redundancy criteria to allow use of dedicated standby treatment trains. 

 

This sewer option must be evaluated under the assumption that physically the plant cannot be re-

designed at this time and would require changes in assumptions and design criteria once the plant is 

operating to determine if any opportunity exists to connect to the HGWRP. It should be noted that the 

on-site wet-weather storage site would be available under this option to meet any increase flows and 

re-rating at the HGWRP. 

  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source: Atkins 

Valiano Specific Plan                                Figure 6‐5 

County of San Diego              Expanded HGWRP and Service Option 
 
 



   6.0 Utilities Plan 
 

Valiano Specific Plan 6-15 April 2015 

6.4.3 Out of Service Agreement (Escondido/County) 

The City of Escondido owns and operates a wastewater collection, treatment, and disposal system, 

including the Hale Avenue Resource Recovery Facility (HARRF), a wastewater treatment and recycling 

plant located approximately 4,200 feet from the Plan area, and currently has excess average dry 

weather wastewater capacity that can be made available for the project with the recent trends in lower 

sewer generation rates. Furthermore, Escondido provides sewer service to the Rancho Bernardo area of 

the City of San Diego, through an out-of service agreement for treatment and disposal. San Diego’s 